



TEST REPORT

Technical Report: (6726)024-0414

February 03, 2026

Date Received: January 24, 2026

Page 1 of 04

SPINKS INDIA
ATTN: MANISHA

135 PACE CITY 1, SECTOR 37C, GURGAON-122001

Sample Description: FARBAJET FJT (H), (K), (R), (L), (L1), (L2), (GL), (GLM), (SF), (AUVK3) JET
UV-LED - 506 CYAN, 302 MAGENTA, 203 YELLOW, 900 BLACK, 100 WHITE,
001V JETTABLE VARNISH, 003V-G JETTABLE PRIMER

Sample Condition: SAMPLE RECEIVED IN GOOD CONDITION

Color:	/	Ref No./Lot No.:	/
PO No.:	/	Fiber Content:	/
Ref. No.:	/	Product:	/
Age Grade:	/	Product End Use:	/
Vendor:	SPINKS INDIA	Retest No.:	/
Manufacturer:	SPINKS INDIA	Quantity:	/
Pre-Testing	/	Country of Origin:	/
Client Name:	/	Country of Destination:	/
Test Period:	January 24, 2026, to February 03, 2026		

TEST REQUESTED	CONCLUSION	REMARK
MIGRATION OF CERTAIN ELEMENTS (DIRECTIVE 2009/48/EC)	PASS	

- NOTE: 1.** The test has been conducted as per the vendor's request.
2. Results relate only to the items tested.

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.

AUTHORISED SIGNATORIES

SUMANTA KUMAR SWAIN
(HEAD - CHEMICAL ENVIRONMENTAL & TECHNICAL ANALYTICAL SERVICES)

PLEASE CONTACT:

FOR ANY TECHNICAL ISSUES: SUMANTA KUMAR SWAIN

E. MAIL: sumanta.swain@bureauveritas.com

PHONE NO: 0120-4368264/206

FOR ANY GENERAL ISSUES: AMIT SRIVASTAVA

E. MAIL: amit.srivastava@bureauveritas.com

PHONE NO: 0120-4368205/283

FOR ANY INVOICING MATTER: MR. MARTIN SEBASTIAN

E. MAIL: martin.sebastian@bureauveritas.com PHONE NO: 0120-4368200

C/N: (6726)024-0414 RS/AS

"Pls. refer the website www.nabl-india.org to view our Scope of accredited Test"

Bureau Veritas Consumer Products Services (India) Pvt. Ltd.,
C-19, Sec - 7 Noida (U.P.) 201301 PH: 4368283/205

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

PHOTO OF THE SUBMITTED SAMPLE



Tested Item(s) :
A FARBAJET FJT (H), (K), (R), (L), (L1), (L2), (GL), (GLM), (SF), (AUVK3) JET UV-LED - 506 CYAN, 302 MAGENTA, 203 YELLOW, 900 BLACK, 100 WHITE, 001V JETTABLE VARNISH, 003V-G JETTABLE PRIMER

TEST RESULT

MIGRATION OF CERTAIN ELEMENTS (DIRECTIVE 2009/48/EC)

Method:	shall meet appropriate soluble heavy metals req.(s) according to EN71-3:2019+A1:2021 based on material type.	Meet	PASS
---------	--	------	-------------

Test Item(s)	Test Item / Component Description(s)	Style(s)
1001	FARBAJET FJT (H), (K), (R), (L), (L1), (GL), (GLM), (SF), (AUV K3), JET UV-LED-506, 302,203; 900, 100, 001V,003V-G	-

See Soluble Element (Parameter) and its corresponding Maximum Allowable Limit (Req.) in Result Table	Type I	Dry, brittle, powder-like or pliable toy material
	Type II	Liquid or sticky toy material
	Type III	Scraped-off toy material

-	Unit	Req.	DL	Result
Test Item(s)	-	-	-	I001
Type	-	II	-	II
Mass of Trace Amount	g	-	-	-
Aluminium (Al)	mg/kg	560	56	ND
Antimony (Sb)	mg/kg	11.3	1.13	ND
Arsenic (As)	mg/kg	0.9	0.09	ND
Barium (Ba)	mg/kg	375	37.5	ND
Boron (B)	mg/kg	300	30	ND
Cadmium (Cd)	mg/kg	0.3	0.03	ND
Chromium III (Cr III)	mg/kg	9.4	0.94	ND
Chromium VI (Cr VI)	mg/kg	0.005	0.005 [0.002]	ND
Cobalt (Co)	mg/kg	2.6	0.26	ND
Copper (Cu)	mg/kg	156	15.6	ND
Lead (Pb)	mg/kg	0.5	0.05	ND
Manganese (Mn)	mg/kg	300	30	ND
Mercury (Hg)	mg/kg	1.9	0.19	ND
Nickel (Ni)	mg/kg	18.8	1.88	ND
Selenium (Se)	mg/kg	9.4	0.94	ND
Strontium (Sr)	mg/kg	1125	112.5	ND
Tin (Sn)	mg/kg	3750	375	ND
Organic tin	mg/kg	0.2	0.02	ND
Zinc (Zn)	mg/kg	938	93.8	ND
Conclusion	-	-	-	PASS

Key(s) :

Type I = Dry, brittle, powder-like or pliable toy material(s)	Type II = Liquid or sticky toy material(s)	Type III = Scraped-off toy material(s)
---	--	--

[] = Detection Limit by test method with reference to EN 71-3: 2019 + A1: 2021, Annex F

{ } = Detection Limit by test method with reference to EN 71-3: 2019 + A1: 2021, Annex G

Detection Limit (mg/kg) :

For Type I - Al : 225 ; Sb : 4.5 ; As : 0.38 ; Ba : 150 ; B : 120 ; Cd : 0.13 ; Cr III : 3.75 ; Cr VI : 0.005 [0.002] ; Co : 1.05 ; Cu : 62.25 ; Pb : 0.2 ;

Mn : 120 ; Hg : 0.75 ; Ni : 7.5 ; Se : 3.75 ; Sr : 450 ; Sn : 1 500 ; Organic tin : 0.09 {0.04} ; Zn : 375

For Type II - Al : 56 ; Sb : 1.13 ; As : 0.09 ; Ba : 37.5 ; B : 30 ; Cd : 0.03 ; Cr III : 0.94 ; Cr VI : 0.005 [0.002] ; Co : 0.26 ; Cu :

15.6 ; Pb : 0.05 ;

Mn : 30 ; Hg : 0.19 ; Ni : 1.88 ; Se : 0.94 ; Sr : 112.5 ; Sn : 375 ; Organic tin : 0.02 {0.04} ; Zn : 93.8

For Type III - Al : 2813 ; Sb : 56 ; As : 4.7 ; Ba : 1 875 ; B : 1 500 ; Cd : 1.7 ; Cr III : 46 ; Cr VI : 0.005 [0.002] ; Co : 13 ; Cu : 770 ;
Pb : 2.3 ;

Mn : 1 500 ; Hg : 9.4 ; Ni : 93 ; Se : 46 ; Sr : 5 600 ; Sn : 18 000 ; Organic tin : 1.2 {2} ; Zn : 4 600

Remark(s) :

- Test Item(s) was (were) tested according to European Standard EN 71-3: 2019 + A1: 2021, Section 8.
 - Results of Cr III and Cr VI were reported as sum of soluble chromium content unless further verified.
 - Result(s) of organic tin was (were) calculated by assuming the soluble tin content was wholly contributed from tributyltin (TBT) cation unless further specified.
 - The pH measured shall be reported after migration if it was outside the range of 1.1 to 1.3.
 - European Standard EN 71 Part 3: 2019 + A1: 2021 is currently harmonized under European Parliament and Council Directive 2009/48/EC and will be superseded when European Standard EN 71 Part 3: 2019 + A2: 2024 is harmonized.
-

END